For Murray Parts Call 606-678-9623 or 606-561-4983

MODEL 7-1190
GARDEN TILLER

76
WWW.mymowerparts.com




MODEL 7-1190

For Murray Parts Call 606-678-9623 or 606-561-4983

PARTS LIST
KEY |PART KEY |PART
NO. |NO. DESCRIPTION NO. |NO. DESCRIPTION
1 |75064C |R.H. Lower Handle 37 75062 R.H. Chassis
2 [75065C |L.H. Lower Handle 38 [75063 L.H. Chassis
3 |1X98 Hex Bolt 5/16"-18X1%" 39 75061 Hair Pin
4 |75045Z Handle Bracket 40 |17X100 |Washer
5 116X88Z |Lock Nut5/16-18 41 (751022 |Pin
6 /32618 Tie Strap 42 |26X195 |[Screw
8 |75184 Throttle Control 43 75074 Engine Pulley
11 [75186C |Upper Handle 44 121553 3/16" Key
12 (75078 Grips 45 (21539 | Woodruff Key
13 {75077Z |Clutch Lever 46 |75097Z |Belt Guide
14 175087 Clutch Lever Pin 47 |1X81 Engine Bolt 5/16-18X1%"
15 |28X42 Push On Cap 48 75180 Transmission
16 |75079 Cable Hook 49 [15X12 Stover Nut 35"-16
A 17 75081 Clutch Cable 50 |75075Z | ldler Bracket Assembly
{}“ 18 75083 Spring 51 121426 Shoulder Bolt
19 |75046Z |Handle Clamp 52 (75149 idler Pulley
20 |1X38z Hex Bolt 54 |75121 12"X48" Belt:
21 |75082Z |Tail Piece Pin 65 120698 Retainer Ring
22 15X66 Keps Nut 14”-20 56 [75122 Belt Guard
23 |75164 Chassis Bracket 57 175073 Transmission Pulley
24 |[1X45Z Hex Bolt 5/16-18X%3" 58 |3X105 Screw
25 [75038 R.H. Guide Bracket 59 1219532 |Cable Guide
26 {75039 L.H. Guide Bracket 60 [1X85 Bolt 3"-16X3%4"
27 75109 Rear Bracket 61 |75108 Tine Stamped (C)
) 28 | 1X95 Hex Bolt 14"-20 62 |75055 L.H. Outside Tine Hub Assy.
I 29 [15X67 Lock Nut %4"-20 63 75061 Hair Pin
30 | 15X66 Keps Nut 14"-20 64 75060 Tine Pin
31 |1X73 Hex Bolt 5/16-18X7" - 65 |75053 L.H. Inside Tine Assy.
32 |75071Z |Drag Stake Pin 66 |75052 R.H. Inside Tine Assy.
33 [75035 Tail Piece 67 75109 Tine Stamped (D)
34 (75044 Drag Stake 68 |75054 MBH\WZ&?: Tine Assy.
35 |1X96 Bolt 14"-20 69 |75098 ~ |[Wheel Brac ssy.
36 |75082Z |Pin 70 |75048 Axle Bolt o
71 (75047 Wheel & Tire
72 |----- Engine
75183 Parts Bag
_“"{&
77

WWW.mymowerparts.com




